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Priifergebnis*:
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Zustand des Priifgegenstandes bei Anlieferung:
Condition of the test item at delivery:

Prifmuster vollstandig und unbeschadigt
Test item complete and undamaged

*Legende: 1 =sehrgut 2 =gut

P(ass) = entspricht 0.g. Prufgrundlage(n)

3 = befriedigend

Legend: 1=verygood 2 =good 3 = satisfactory

P(ass) = passed a.m. test specifications(s) F(ail) = failed a.m. test

F(ail) = entspricht nicht o.g. Prufgrundlage(n)

4 = ausreichend 5 = mangelhalt

N/A = nicht anwendbar N/T = nicht getestet
4 = sufficient

N/A = not applicable

5 = poor

specifications(s) N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be

)

duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (Guangdong) Ltd. No.199 Kezhu Road, Guangzhou Science City, Guangzhou 510663, Guangdong Province P.R. China
Mail: service-gc@tuv.com Web: www.tuv.com
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5.1 CONDUCTED EMISSION
RESULT: Pass

5.2 RADIATED EMISSION
RESULT: Pass
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1 General Remarks
When applying the basic standards in this test report, please refer to the applied generic or
product family standards for edition information:

For dated basic standards, only the edition cited applies. For undated basic standards, the
latest edition (including any amendments) applies.

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following
appendix:

Appendix A: Test Setup Photos

Appendix 1: Test result
Appendix 2: List of Test and Measurement Instruments

2 Test Sites

2.1 Test Facilities

TUV Rheinland (Guangdong) Ltd. EMC Laboratory

No. 110, 1/F., Building B, No.102, 1F of Southwest and No.205, 2F of West Warehouse
Building, No.767 Tianyuan Road, Tianhe District, Guangzhou 510650, Guangdong,
P.R. China

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Refer to Appendix 2.
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is

performed outside the United States, to equivalent nationally recognized standards

organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance
on a regular basis using in house standards or comparisons.

2.5 Measurement Uncertainty

Uncertainty of conducted emissions measurements 1.98 dB.
Uncertainty of radiated emissions measurements 5.34 dB (30-1000 MHz).
Uncertainty of radiated emissions measurements 4.56 dB (1000-6000 MHz).
Uncertainty of radiated emissions measurements 4.60 dB (6000-18000 MHz).

The reported expanded uncertainty is based on a standard uncertainty multiply by a

coverage factor k=2, providing a level of confidence of approximately 95%.

2.6 Sample Calculations

Calculation of test results for conducted emission measurement:

Frequency QuasiPeak | CAverage Limit | Margin | Meas. Time | Bandwidth | Line Filter
(MHz) (dBpv) (dBuV) | (dBuV) | (dB) (ms) (kHz)
0.150000 44.06 —- | 66.00 21.94 1000.0 9.000 | L1 _OFF
0.280500 30.44 - 60.80 30.36 1000.0 9.000 | L1 OFF

Frequency (MHz) = Emission frequency in MHz
Level (dBuV) = Reading converted to dBuV and correction Factor added (QuasiPeak or

CAverage)

Reading (dBuV) = Level (dBuV) — Corr. (dB) (Uncorrected Analyzer/Receiver reading)
Corr (dB) = LISN Factor (including extended outlet insertion loss if > 0.5dB) + Cable loss
Limit (dBuV) = Limit stated in standard
Margin (dB) = Limit (dBuV) — Level (dBuV)

Detector: QP= Quasi-Peak; AVG= Average; PK= Peak

e.g.: 21.94dB (Margin) = 66.00dBuV (Limit) — 44.06dBuV (Level)
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Calculation of test results for radiated emission measurement:

Frequency QuasiPeak | Meas. Time | Bandwidth | Pol | Corr. | Margin Limit - Comment |
(MHz) (dBuV/m) (ms) (kHz) (dB/m) | -QPK QPK
(dB) (dBuV/m)
269.960000 226 | 10000 | 120000 [H | 209 | 234 46.0
276.000000 24.2 1000.0 120.000 | H 21.2 21.8 46.0

Frequency (MHz) = Emission frequency in MHz

Level (dBuV/m) = Reading converted to dBuV and correction Factor added (QuasiPeak)
Reading (dBuV/m) = Level (dBuV/m) — Corr. (dB) (Uncorrected Analyzer/Receiver reading)
Corr (dB) = Antenna factor + Cable loss

Limit (dBuV/m) = Limit stated in standard

Margin (dB) = Limit (dBuV/m) — Level (dBuV/m)

Detector: QP= Quasi-Peak; AVG= Average; PK= Peak

e.g.: 22.6dBuV/m(Level)= 1.7dBuV/m(Reading) + 20.9dB(Factor)

23.4dB(Margin)= 46.0dBuV/m(Limit) — 22.6dBuV/m(Level)

2.7 Location of original data
The original copies of all test data taken during actual testing were attached at Appendix 1

of this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Guangdong) file for certification follow-up purposes.

2.8 Status of facility used for testing

TUV Rheinland (Guangdong) Ltd. is listed on the US Federal Communications Commission
list of facilities approved to perform measurements, whose designation number is CN1207.
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3 General Product Information

The submitted model E2133 is a rechargeable speaker for playing music via a Bluetooth
connection. It belongs to Class B equipment.

The model E2133 sold without specified AC/DC adapter.

According to the above information, all EMC tests have been performed on E2133.

3.1 Product Function and Intended Use

Refer to Technical Documentation and User Manual.

3.2 Ratings and System Details

Type Designation: E2133

Input: DC 5V, 2A

Battery Information: Rechargeable 18650 Li-ion, DC 3.6V, 2600mAh
Ports: DC input port

Protection Class: 11

Refer to the Technical Documentation for further information.

3.3 Independent Operation Modes
The basic operating modes as below:

Mode A Charing with AC/DC adapter provided by the lab + Play 1KHz sinusoidal
signal (Volume set to rated distortion-limited output voltage)

Mode B Off

Refer to the Technical Documentation for further information
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3.4 Submitted Documents

PCB Diagram
Circuit Diagram
Rating label
User Manual
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4 Test Set-up and Operation Mode

4.1 Principle of Configuration Selection

Emission: The equipment under test (EUT) was configured to measure its highest

possible radiation level. The test modes were adapted accordingly in reference to the
instructions for use.

4.2 Test Operation and Test Software

Refer to Test set-up in chapter 5.

4.3 Special Accessories and Auxiliary Equipment

The EUTs were tested with following accessories:

Accessory Manufacturer | M/N Parameter Serial No.
QL%SS Power ATTEN APS3005S | AC 100-240, 50/60Hz | 1010111900396

4.4 Countermeasures to achieve EMC Compliance

No additional countermeasures to the submitted test sample(s) were employed to achieve
compliance.




A_ TUVRheinland®

Priifbericht - Produkte
Test Report - Products

Prufbericht - Nr.: CN22PP2G 001 Seite 10 von 13

Test Report No.: Page 10 of 13

4.5 Test set-up

Radiated Emission Setup
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5 Test Results of Emissions

5.1 Conducted Emission

RESULT: Pass

Date of testing : Refer to appendix 1

Test procedure : ANSI C63.4:2014, Clause 7.2; ANSI C63.4:2014 amended as per
ANSI C63.4a-2017, Clause 7.2

Equipment class B

Limits : FCC 47 CFR Part 15 Subpart B Section 15.107 (a), limit for

Class B equipment.
ICES-003 Clause 3.2.1, limit for Class B equipment.

Test Setup

Input voltage : Refer to appendix 1
Operation mode : A

Temperature : Refer to appendix 1
Humidity : Refer to appendix 1
Air pressure : Refer to appendix 1

Test procedure:

For tabletop device, the EUT and its peripherals were placed on a wooden table, 0.8cm
above the horizontal reference plane and 40cm away from vertical reference plane in a
shielded room. For floor-standing device, the EUT shall be placed either directly on the
reference ground plane or on insulating material as described in ANSI C63.4 Clause 6.3.2.1.
The EUT was connected to input power source through a line impedance stabilization
network (LISN).The excess length of the power cord between the EUT and the LISN shall
be folded back and forth at the center of the lead to form a bundle not exceeding 40cm in
length.

The EUT was tested in a typical model of operation in accordance with ANSI C63.4:2014,
Pre-test was performed in peak and average detection mode. Final measurement was
performed using quasi-peak and average detection on the live and neutral lines with the
worst case.

If the result of the measurement with the Quasi Peak detector is below the Average limit, the
measurement with Average Detector may be omitted.

The test software Rohde & Schwarz EMC32 (Version: 9.26.00) was used during the test.
For setup photos, please refer to the attached appendix A.

For test results, please refer to the attached appendix 1.
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5.2 Radiated Emission

RESULT: Pass

Date of testing : Refer to appendix 1

Test procedure : ANSI C63.4:2014, Clause 8.3; ANSI C63.4:2014 amended as per
ANSI C63.4a-2017, Clause 8.3

Equipment class B

Limits : FCC 47 CFR Part 15 Subpart B section 15.109 (a), limit for Class
B equipment.

ICES-003 Clause 3.2.2, limit for Class B equipment.

Test Setup

Input voltage : Refer to appendix 1
Operation mode : A

Temperature : Refer to appendix 1
Humidity : Refer to appendix 1
Air pressure : Refer to appendix 1

Test procedure:

For tabletop device, the EUT and its peripherals were placed on a wooden table, 80cm
above ground plane in semi-anechoic chamber. For floor-standing equipment, the EUT and
all cables shall be insulated, if required, from the ground plane by up to 12mm of insulating
material in semi-anechoic chamber.

The EUT was set 3 meters away from the receiving antenna, which was mounted on a
variable-height antenna tower. Test shall be made with the antenna positioned in both the
horizontal and vertical planes of polarization. The antenna height shall be varied from 1m to
4m. The table was rotated 360 degrees to detect the suspected emission frequency points.
The position of the worst radiation case with both horizontal and vertical receiving antenna
polarization was recorded together with the suspected emission frequency points above-
mentioned.

The EUT was tested in a typical model of operation in accordance with ANSI C63.4:2014,
Pre-test was performed in peak detection mode. Finial measurement was performed using
quasi-peak detection with the worst case.

The test software Rohde & Schwarz EMC32 (Version: 9.25.00) was used during the test.
The highest frequency of the internal sources of the EUT is 2480MHz. The measurement
shall only be made up to 12400MHz.

For setup photos, please refer to the attached appendix A.
For test results, please refer to the attached appendix 1.
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6 List of Tables

Table 1: List of Test and Measurement EQUIPMENT..........c.oooiiiiiiioieeeeee et e 4




Priifbericht - Produkte
Test Report - Products

Appendix 1

A TUVRheinland®

Prifbericht - Nr.:
Test Report No.

CN22PP2G 001

Seite 1 von 20
Page 1 of 20

TUV Rheiniand (Guangdong) Ltd.

EMC Test Service Hotii

ne: +86-20-283901188

EMC Test Record (EMISSION)

Test Information

Manufacturer:
Test ltem:
Identification:
Tesl Slandard:
Tesl Detail:
Operation Mode:
Climate Condition:
Tesl Vollage/ Freq.:
Paort / Line:
Receipt No.:
Reporl No
Result:

Comment:

Hardware Selup:

lkea

VAPPEBY PT
E2133
FCCParl15B
Conducled Emission
A4B

229

AC 120 W/
AC Mains
170308120

!

Pass

/

50 %RH;

60 Hz

101 kPa.

1phase LISN ENV216 to ESC| 3

Level Unit: dBpv
Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
150kHz - 30MHz Peak; Average 9kHz 4.5kHz 10ms ESCI 3
90 T
80 T
70T
80 f\\“\ Parl 15 C laie on Mains QF
iy
50 T
N
%? 40+ * *#
s T ot
g T * » 3
20T
101
o4
10 4
150k ‘ 30’3 412:0 5(;0 {i!OrU 1I:\u1 2&’:1 3!“\/1 4|:;i 5"‘u1 i‘l I E; \U"v? 20;\.-7 30‘5\1
Frequency in Hz
B Fawy Ty e
Tested by: Reviewed by:
20220525 20220603
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TUV Rheinland {Guangdong) Ltd.

Final Result

EMC Test Service Hotline: +86-20-28391188

Frequency QuasiPeak | CAverage Limit Margin | Meas. Time | Bandwidth | Line Filter
(MHz) (dBpV) (dBpV) | (dBpV) | (dB) (ms) (kHz)
0.150000 44,06 — | 66.00 | 21.94 1000.0 9.000 | L1 OFF
0.280500 30.44 - | 60.80 | 30.36 1000.0 9.000 | L1 OFF
0.478500 - 21.50 | 4637 | 24.87 1000.0 9.000 | L1 OFF
0.730500 28.20 — | 5600 | 27.80 1000.0 9.000 | L1 OFF
0.730500 - 23.96 46.00 22.04 1000.0 9.000 | L1 OFF
0.748500 - 2312 | 46.00  22.88 1000.0 9.000 | L1 OFF
0.748500 28.10 — | 5600 27.90 1000.0 9.000 | L1 OFF
0.766500 28.02 | -~ 56.00 | 27.98 | 1000.0 9.000 | L1 | OFF
0.915000 - 26.86  46.00 19.14 | 1000.0 | 9.000 | L1 | OFF
0.933000 34.58 | — | 56.00  21.42 1000.0 | 9.000 [ L1 | OFF
0.933000 -] 28.79 | 46.00 | 17.21 | 1000.0 9.000 | N | OFF
0.946500 -] 23.97 | 46.00 | 22.03 | 1000.0 | 9.000 | N | OFF
B Fany oy chen
Tested by: Reviewed by:
20220525 20220603

A TUVRheinland®
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TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem: VAPPEBY PT
Identification: E2133
Test Standard: FCC Part 15B
Test Detail: Radiated Emission
Operalion Mode: A
Climate Condition: 21 °C, 52 9%, 101 kPa
Tesl Voltage/ Freq: AC 120V /60 Hz
Receipt No: 170308120
Reporl No
Resulf: Pass
Commenl Tesl distance is 3m; Horizontal
Subrange 1
Frequency range: 30-1000MHz
Receiver: ESW 8
Transducer: VULB9168
80T
75T
70T
65T
60T
55T FEC-Part-15-Class B-Electric Field Strength- QP
50T
i ,
=
g T
c 40
g
5

0 t t —t— t t t t t +—t—t 1
3om 50 60 80 100M 200 300 400 500 800 1G
Freguency in Hz
Tested by D Fowy Reviewed by

—]{x#;f ahen

Date: 20220527 Date: 20220606
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Limit and Margin

Frequency QuasiPeak Meas. Time Bandwidth | Pol Corr. Margin Limit - Comment
(MHz) (dBuVim) (ms) (kHz) (dBfm) | - QPK QPK
(dB) | ({dBpuV/m)
269.960000 22.6 1000.0 120.000 H 20.9 23.4 46.0
276.000000 24.2 | 1000.0 120.000 H 21.2 218 | 46.0
281.960000 22.6 | 1000.0 120.000 H 21.5 234 | 46.0
288.000000 23.5 1000.0 120.000 H 21.6 22.5 46.0
329.960000 23.4 1000.0 120.000 H 23.0 226 46.0
873.880000 32.5 1000.0 120.000 H 341 13.5 46.0
Tested by i Fowy Reviewed by

jmh.f Chen
/

Date: 20220527 Date: 20220606
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EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem: VAPPEBY PT
Identification: E2133
Test Standard: FCC Part 15B
Test Detail: Radiated Emission
Operalion Mode: A
Climate Condition: 21 °C, 52 9%, 101 kPa
Tesl Voltage/ Freq: AC 120V /60 Hz
Receipt No: 170308120
Reporl No
Resulf: Pass
Commenl Tesl distance is 3m; Vertical
Subrange 1
Frequency range: 30-1000MHz
Receiver: ESW 8
Transducer: VULB9168
80T
75T
70T
65T
60T
551 FEC-Part-15-Class B-Electric Field Strength- QP
50T
i ,
=
g T
c 40
g
5

0 t t —t— t t t T t ——t i
30M 50 60 80 100M 200 300 400 500 800 16
Freguency in Hz
Tested by Bir Fowy Reviewed by
Jﬂh}" Chen

Date: 20220527 Date: 20220606
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Limit and Margin

Frequency QuasiPeak Meas. Time Bandwidth | Pol Corr. Margin Limit - Comment
(MHz) (dBuVim) (ms) (kHz) (dBfm) | - QPK QPK
(dB) | ({dBpV/m)
240.000000 25.2 1000.0 120.000 V 19.8 20.8 46.0
269.960000 27.2 | 1000.0 120.000 V 20.9 18.9 | 46.0
276.000000 301 1000.0 120.000 V 21.2 15.9 46.0
281.960000 27.4 | 1000.0 120.000 V 21.5 18.7 | 46.0
288.000000 30.3 1000.0 120.000 V 21.6 15.7 46.0
769.280000 31.2 1000.0 120.000 V 33.0 14.8 46.0
Tested by Bor Fowy Reviewed by
. j‘“”hf d‘ 174
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Seite 7 von 20
Page 7 of 20

TUV Rheinland {Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:

Teslt Standard:
Test Detail:
Operalion Mode:
Climate Condition:
Tesl Voltage! Freq:
Receipt No:
Reporl No:

Resulf:

Commentl

Subrange 1
Frequency Range
Receiver:
Transducer:

VAPPEBY PT
E2133

FCC Part 15B
Radiated Emission

A

21 . B2 Y, 101 kPa
AC 120V /60 Hz

170308120

Pass

Tesl distance is 3m; Horizontal

1GHz-18GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF307

EMCTT_EREFQ11-A02-06_1GHz-18GHz_With PreAMP EXT& Hight-pass filter

ap+

aoT

FCC Part

70t

E
3
iy
=
£
i
i}
207
10T
ottt
12 4 6
Tested by Bur E. oy
Date: 20220527

Frequency in GHz

Reviewed by
:](X#;f’ hen

Date: 20220606
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CN22PP2G 001 Page 8 of 20
Test Report No.
TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency I MaxPeak | Meas. Time | Bandwidth | Pol | Corr. | Margin | Limit- | Comment !

(MHz) (dBuVim) (ms) (kHz} (dB/m) - PK+ PK+

(dB} | {dBuVim)

2356.000000 37.2 1000.0 1000.000 H -10.1 36.8 74.0

5297.000000 | 44.0 1000.0 1000.000  H -1.1 301 | 740 |
9921.000000 | 46.7 1000.0 1000.000  H 9.9 27.3 | 74.0 |
12466.000000 47.8 1000.0 1000.000 H 11.0 26.2 74.0
14934.000000 | 58.8 1000.0 1000.000  H 13.1 15.2 | 74.0 |
17239.000000 61.3 1000.0 1000.000 | H 17.8 127 74.0

Limit and Margin AV

Frequency MaxPeak Meas. Time Bandwidth  Pol Corr. Margin Limit- | Comment

(MHz) (dBuVim) (ms) (kHz) (dB/m) - AVG AVG

(dB} | {(dBuVim)

2356.000000 | 37.2 1000.0 1000.000 H -10.1 27.6 | 54.0 |
5297.000000 44.0 1000.0 1000.000  H -1.1 24.2 54.0

9921.000000 46.7 1000.0 1000.000 H 9.9 19.3 54.0
12466.000000 | 47.8 1000.0 1000.000  H 11.0 17.9 | 54.0 |
14934.000000 58.8 1000.0 1000.000 H 13.1 8.3 54.0
17239.000000 51.3 1000.0 1000.000 H 17.8 46 540

Tested by i Fowy Reviewed by

jmhf' Chen
/

Date: 20220527 Date: 20220606
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TUV Rheinland {Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:

Teslt Standard:
Test Detail:
Operalion Mode:
Climate Condition:
Tesl Voltage! Freq:
Receipt No:
Reporl No:

Resulf:

Commentl

Subrange 1
Frequency Range
Receiver:
Transducer:

VAPPEBY PT
E2133

FCC Part 15B
Radiated Emission

A

21 . B2 Y, 101 kPa
AC 120V /60 Hz

170308120

Pass

Tesl distance is 3m; Verlical

1GHz-18GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF307

EMCTT_EREFQ11-A02-06_1GHz-18GHz_With PreAMP EXT& Hight-pass filter

ap+

aoT

70t

E

S

iy

=

c

2

i
10T
ottt
12 4 6

Tested by Bur E. oy

Date: 20220527

Frequency in GHz

Reviewed by
:](X#;f’ hen

Date: 20220606
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Test Report No.
TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth | Pol Corr. Margin Limit -
{MHz) (dBuVfm) (ms) (kHz) (dBfm) | -PK+ PK+
(dB) | {dBuVW/m)
2341.000000 37.2 1000.0 1000.000  V -10.2 36.8 74.0
4799.000000 | 41.5 1000.0 1000.000 V -2.0 325 | 74.0 |
6950.000000 | 42.8 1000.0 1000.000 V 25 3.2 | 74.0 |
13752.000000 56.4 1000.0 1000.000  V 11.4 17.6 74.0
15065.000000 | 58.2 1000.0 1000.000 | V 13.3 15.9 | 74.0 |
17178.000000 61.6 1000.0 1000.000 | V 17.7 12.4 74.0

Limit and Margin AV

Frequency Average Meas. Time Bandwidth Pol Corr. Margin Limit -
{MHz) (dBuV/m) (ms) (kHz) (dB/m) - AVG AVG
{(dB) | (dBpV/m)

2341.000000 | 25.7 1000.0 1000.000 V -10.2 283 | 54.0 |
4799.000000 28.4 1000.0 1000.000 V -2.0 25.7 54.0
§950.000000 30.8 1000.0 1000.000 V 2.5 23.2 54.0
13752.000000 44.4 1000.0 1060.000 | V 1.4 9.6 54.8
15065000006 45.5 1600.0 1600.006 | V 13.3 8.5 54.9
17178.000000 49.0 1000.0 1000.000 | V 17.7 5.0 54.0
Tested by i Fowy Reviewed by

jmhf' Chen
/

Date: 20220527 Date: 20220606
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TUV Rheiniand (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

Manufacturer:
Test ltem:
Identification:
Tesl Slandard:
Tesl Detail:
Operation Mode:
Climate Condition:

Tesl Vollage/ Freq.:

Paort / Line:
Receipt No.:
Reporl No
Result:
Comment:

Hardware Selup:

lkea

VAPPEBY PT
E2133

ICES 003
Conducled Emission
A+B

229

AC 120 W/
AC Mains
170308120

!

Pass

/

50 %RH;

60 Hz

101 kPa.

1phase LISN ENV216 to ESC| 3

EMC Test Service Hotline:

+86-20-28391188

Level Unit: dBpv
Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
150kHz - 30MHz Peak; Average 9kHz 4.5kHz 10ms ESCI 3
a0
80
70
60 ICES 003 QP
50
>
%% 40 4 H
=
& & g
20 ik
10
0
-10
sk 500 20050 800 1M MR oM 3om
Frequency in Hz
2";”'/ TZM”/‘? :)mﬁ/ d' 4
Tested by: h Reviewed by:
20220525 20220606
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TUV Rheinland {Guangdong) Ltd.

Final Result

EMC Test Service Hotline: +86-20-28391188

Frequency QuasiPeak | CAverage Limit Margin | Meas. Time | Bandwidth | Line Filter
(MHz) (dBuV) (dBpV) | (dBuv) | (dB) (ms) (kHz)

0.150000 44.06 - 66.00 21.94 1000.0 9.000 | L1 OFF
0.280500 30.44 - | 6080 30.36 1000.0 9.000 | L1 OFF
0.478500 - 21.50 46.37 24.87 1000.0 9.000 | L1 OFF
0.730500 28.20 = 56.00 27.80 1000.0 9.000 | L1 OFF
0.730500 - 23.96 46.00 22.04 1000.0 9.000 | L1 OFF
0.748500 - 23.12 46.00 22.88 1000.0 9.000 | L1 OFF
0.748500 28.10 - | 56.00 27.90 1000.0 | 9.000 | L1 OFF
0.766500 | 28.02 | -~ | 5600 | 27.98 | 1000.0 9.000 | L1 | OFF
0.915000 - 26.86 | 46.00  19.14 | 1000.0 | 9.000 [ L1 | OFF
0.933000 34.58 | — | 5600 21.42 1000.0 | 9.000 | L1 | OFF
0.933000 - 28.79 46.00 0 17.21 | 1000.0 9.000 N | OFF
0.946500 -] 23.97 | 46.00 | 22.03 | 1000.0 | 9.000 | N | OFF

g‘;f/'/ i~ iy jﬂtﬁ\/’ d;ﬂ.

Tested by: Reviewed by:
20220525 20220606

A TUVRheinland®
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CN22PP2G 001 Page 13 of 20
Test Report No.
TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem: VAPPEBY PT
Identification: E2133
Test Standard: ICES 003
Test Detail: Radiated Emission
Operalion Mode: A
Climate Condition: 21 . B2 Y, 101 kPa
Tesl Voltage! Freq: AC 120V /60 Hz
Receipt No: 170308120
Reporl No:
Resulf: Pass
Commentl Tesl distance is 3m; Horizontal
Subrange 1
Frequency range: 30-1000MHz
Receiver: ESW 8
Transducer: VULB9168
80T
75T
70T
65T
60T
55T 1EES-003Hssue-7—ClassB-Electric Field-Strengthi 30M-16-QP

£
>
=
2]
k=1
£
2
g
0 t t —t— t t t T t ——t i
30M 50 60 80 100M 200 300 400 500 800 16
Freguency in Hz
Tested by Bir Fowy Reviewed by
Jﬂh}" Chen

Date: 20220527 Date: 20220606
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Test Report No.
TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
QP
Frequency QuasiPeak Meas. Time Bandwidth | Pol Corr. Margin Limit - Comment
(MHz) {dBpVim) (ms) (kHz) (dBfm) | - QPK QPK
(dB) | (dBuvim)
269.960000 22.6 | 1000.0 120.000 H 20.9 244 | 47.0
276.000000 24.2 1000.0 120.000 H 21.2 22.8 47.0
281.960000 22.6 | 1000.0 120.000 H 21.5 244 | 47.0
288.000000 235 | 1000.0 120.000 H 21.6 235 | 47.0
329.960000 23.4 | 1000.0 120.000 H 23.0 23.6 | 47.0
873.880000 32.5 1000.0 120.000 H 341 14.5 47.0
Tested by Bor Fowy Reviewed by
‘ﬂ‘f’hf d‘ 174

Date: 20220527 Date: 20220606
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Test Report No.
TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem: VAPPEBY PT
Identification: E2133
Test Standard: ICES 003
Test Detail: Radiated Emission
Operalion Mode: A
Climate Condition: 21 . B2 Y, 101 kPa
Tesl Voltage! Freq: AC 120V /60 Hz
Receipt No: 170308120
Reporl No:
Resulf: Pass
Commentl Tesl distance is 3m; Verlical
Subrange 1
Frequency range: 30-1000MHz
Receiver: ESW 8
Transducer: VULB9168
80T
75T
70T
65T
60T
551 1EES-003Hssue-7—ClassB-Electric Field-Strengthi 30M-16-QP
50T

Level in dBpV/m
B
o
3

0 t t —t— t t t t t —t+—t i
3om 50 60 80 100M 200 300 400 500 800 1G
Freguency in Hz
D . i
Tested by B Fony Reviewed by

Jody e
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Test Report No.
TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
QP
Frequency QuasiPeak Meas. Time Bandwidth | Pol Corr. Margin Limit - Comment
(MHz) {dBpVim) (ms) (kHz) (dBfm) | - QPK QaPK
(dB) | (dBuvim)
240.000000 25.2 1000.0 120.000 V 19.8 21.8 47.0
269.960000 27.2 | 1000.0 120.000 V 20.9 19.9 | 47.0
276.000000 301 1000.0 120.000 V 21.2 16.9 47.0
281.960000 27.4 | 1000.0 120.000 V 21.5 19.7 | 47.0
288.000000 30.3 1000.0 120.000 V 21.6 16.7 47.0
769.280000 31.2 1000.0 120.000 V 33.0 15.8 47.0
Tested by i Fowy Reviewed by

\) W, Chen
,ni;.

Date: 20220527 Date: 20220606
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Test Report No.
TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem: VAPPEBY PT
Identification: E2133
Test Standard: ICES 003
Test Detail: Radiated Emission
Operalion Mode: A
Climate Condition: 21 . B2 Y, 101 kPa
Tesl Voltage! Freq: AC 120V /60 Hz
Receipt No: 170308120
Reporl No:
Resulf: Pass
Commentl Tesl distance is 3m; Horizontal
Subrange 1
Frequency Range 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
EMCTT_EREFQ11-A02-06_1GHz-18GHz_With PreAMP EXT& Hight-pass filter
100T
90T
80t
+ IC Clags B 1-18GHz PK
701

E
=
=3
@
=l
£
g
@
-
207
10T
0 t t 1 t t t t t t t 1 + t t + t |
1 2 4 B 8 10 2 4 18 18
Frequency in GHz
Tested by B Fowy Reviewed by

oy chen

Date: 20220527 Date: 20220606
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Test Report No.
TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
PK
Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. Margin Limif ~
{MHz) (dBpV/in) {ms) {kHz) {dB/m) | -PK+ PK+
(dB} | (dBuV/m)
2356.000000 37.2 1000.0 1000.000 H -10.1 36.8 74.0
2419.000000 | 418 1000.0 1000.000 H 99| 322 74.0
2766.000000 37.5 1000.0 1000.000 H 8.3 36.5 74.0
3231.000000 | 37.7 1000.0 1000.000  H 6.9 | 363 74.0
3654.000000 | 38.4 1000.0 1000.000 H 55| 356 | 74.0
5297.000000 44.0 1000.0 1000.000 H 1.1 30.1 74.0
AV
Frequency Average Meas. Time Bandwidth Pol Corr. Margin Limit -
{MHz) (dBuV/Im) (ms) (kHz) {dB/m) - AVG AVG
(dB) (dBuV/m)
2356.000000 | 26.4 1000.0 1000.000 H -10.1 278 54.0
2419.000000 | 31.6 1000.0 1000.000  H 99| 224 54.0
2766.000000 27.3 1000.0 1000.000 H 8.3 26.7 54.0
3231.000000 274 1000.0 1000.000 | H -8.9 26.6 54.0
36540000060 28.3 1000.0 1000.000 | H 5.5 25.7 54.0
5297.000000 29.9 1000.0 1000.000 | H EK] 24.2 54.0
Tested by i Fowy Reviewed by

\) W, Chen
,ni;.

Date: 20220527 Date: 20220606
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Test Report No.
TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem: VAPPEBY PT
Identification: E2133
Test Standard: ICES 003
Test Detail: Radiated Emission
Operalion Mode: A
Climate Condition: 21 °C, 52 9%, 101 kPa
Tesl Voltage/ Freq: AC 120V /60 Hz
Receipt No: 170308120
Reporl No
Resulf: Pass
Commenl Tesl distance is 3m; Vertical
Subrange 1
Frequency Range 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
EMCTT_EREF011-A02-06_1GHz-18GHz_With PreAMP EXT& Hight-pass filter
1007
20T
80T
L ICES 003 Class B 1-18GHz PK
70T

E
=
=
@
=l
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10T
0 t t 1 t t t t t t t 1 + t t + t !
1 2 4 B 8 10 2 4 18 18
Frequency in GHz
Tested by Bir Fowy Reviewed by

j‘th hen
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Test Report No.
TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
PK
Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. Margin Limif ~
{MHz) (dBpV/in) {ms) {kHz) {dB/m) | -PK+ PK+
(dB} | (dBuV/m)
2341000000 37.2 1000.0 1000.000  V -10.2 36.8 74.0
2402.000000 | 40.8 1000.0 1000.000 V -10.0 | 332 | 74.0
2766.000000 38.2 1000.0 1000.000  V 8.3 35.9 74.0
3225.000000 | 36.4 1000.0 1000.000  V 6.9 | 376 74.0
3654.000000 | 38.4 1000.0 1000.000 V 55| 356 | 74.0
4799.000000 41.5 1000.0 1000.000  V 2.0 32.5 74.0
AV
Frequency Average Meas. Time Bandwidth Pol Corr. Margin Limit -
{MHz) (dBuV/Im) (ms) (kHz) {dB/m) - AVG AVG
(dB) (dBpV/im)
2341.000000 | 25.7 1000.0 1000.000 V -10.2 28.3 54.0
2402.000000 | 30.8 1000.0 1000.000 | V 400 | 232 | 54.0
2766.000000 27.6 1000.0 1000.000 V 8.3 26.4 54.0
3225.000000 27.8 1000.0 1000.000 | V -8.9 26.2 54.0
36540000060 28.6 1000.0 1000.000 | V 5.5 254 54.0
4799.000000 28.4 1000.0 1000.000 | V 2.0 25.7 54.0
Tested by B Fowy Reviewed by

‘ﬂ‘f’hf d‘ 174

Date: 20220527 Date: 20220606
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Priifbericht - Nr.:

CN22PP2G 001 Page 1 of 1
Test Report No. age 1o
Table 1: List of Test and Measurement Equipment
Equipment Manufacturer Model No. Serial No. Cal Until Cal Date
Disturbance Voltage
EMI Test Receiver Rohde&Schwarz ESCI 3 100216 2023-03-04 | 2022-03-05
Two-Line V-Network Rohde&Schwarz ENV216 100195 2023-03-04 | 2022-03-05
Radiated disturbances (30 MHz — 1000 MHz)
EMI Test Receiver Rohde & Schwarz ESWS8 101312 2023-03-04 | 2022-03-05
Trilog-Broadband Schwarz_beckmess- VULB9168 684 2023-08-24 | 2021-08-23
Antenna elektronik
Radiated disturbances (1GHz — 18 GHz)
Double-Ridged Horn | g 146 & Schwarz HF907 100377 2022-10-27 | 2020-10-28
Antenna
. AFS44-
?g‘gﬁg‘)p"f'er“' MITEQ 00101800- | 1934457 | 5023.03-03 | 2022-03-04
25-10P-44
EMI Test Receiver Rohde & Schwarz ESWS8 101312 2023-03-04 | 2022-03-05
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